59

LP-445-V
04/14/17

500 Model

1 7350P-006 | 500,000 BTU MODCON MODULE 17 | 7350P-083 |3/4 NPT ELBOW
2 | 7350p-442 532355,@?@"&% g‘ég“)ER DOOR, FLAPPER VALVE, 18 | 7350P-101 |3/4 NPT X CLOSE NIPPLE - ZINC PHOSPHATE COATED
3 | 7500P-067 |M6NUT- BURNER DOOR 19 | 7350P-079 |3/4 GASBALL VALVE
4 | 7350P-023 |FLAME RECTIFICATION PROBE (W/GASKET) 20 | 7250P-061 |M5X25MM S.S. SOCKET CAP SCREW - SWITCH BLOCK
5 | 7350P-266 |SPARKELECTRODE (W/GASKET) 21 | 7350P-075 |GAS PRESSURE SWITCH BLOCK (LEFT)
6 | 7250P-005 |GASKET - PROBE/ELECTRODE 22 | 7350P-035 |HIGH PRESSURE GAS SWITCH w/O-RING (OPTIONAL)
7 | 7250P-069 |M4 X 8MM S.S. SCREW - PROBES 23 | 7350P-033 |GASVALVE
8 | 7350P-274 |GASKET- BLOWER TO FLAPPER VALVE 24 | 7350P-077 |SILICONE O-RING #127 - SWITCH BLOCK
9 | 7250P-206 |M5 X 12MM ALLEN CAP SCREW - BLOWER (NOT SHOWN) 25 | 7350P-076 |GASPRESSURE SWITCH BLOCK (RIGHT)
10 | 7350P-159 |COMBUSTION BLOWER 26 | 7350P-036 |LOW PRESSURE GAS SWITCH w/O-RING (OPTIONAL)
11 | 7350P630 |AIR/GAS MIXER ASSEMBLY 27 | 7350P-081 |3/4X4-1/2" NIPPLE - ZINC PHOSPHATE COATED
12 | 7250P-478  |M5 X 12MM ALLEN CAP SCREW- AIR/GAS MIXER 28 | 7350P-110 |3/4"X 1-1/2" NPT REDUCING COUPLING BLACK IRON
13 | 7450P-115 | WASHER - AIR/GAS MIXER 29 | 7350P-626 |THERMAL FUSE
14 | 7450P-138 | 3/4 FLARE X 3/4 BSPP FITTING 30 | 7350P-078 |1/8-27 NPT PLUG - SWITCH BLOCK
15 | 7600P-152 | 3/4 FLARE FLEX HOSE 31 | 7350P-102 |2" NPT NIPPLE
16 | 7450P-143 |3/4 FLARE X 3/4 NPT ADAPTER 32 | 7250P-162 |CERAMIC REFRACTORY (LOCATED INSIDE END OF MODULE)

33 | 7450P-085 |TEMPERATURE LIMIT SWITCH

7350P-800 |HARNESS VOLTAGE DIVIDER (NOT SHOWN)

Figure 32 - 500 Model Combustion System Replacement Parts

LP-445 Rev. 4.18.17



60

700 Model
850 Model

LP-445-S
04/18/17

Replacement . .
Item # pPart:] Description ltem# RepE;retryent Description

1 7350P-007 | 850,000 BTU MODCON MODULE 18 7350P-099 | 1" GAS BALL VALVE
> 7350p-443 | BURNERASSEMBLY (BURNER DOOR, FLAPPER 19 7350P-098 [ 1" NPT X 3" NIPPLE - ZINC PHOSPHATE COATED

VALVE, BURNER, BURNER GASKET)
3 7500P-067 | M6 NUT - BURNER DOOR 20 7350P-095 |1" NPT 90 DEGREE ELBOW
a 350P-064 | GASKET - BLOWER TO FLAPPER VALVE 21 | 7350P-034-3 |MAXIMUM FLOW RESTRICTOR FLANGE
5 7350P-023 | FLAME RECTIFICATION PROBE (W/GASKET) 22 N/A O-RING - FLANGES
6 7350P-266 | SPARK ELECTRODE (W/GASKET) 23 | 7350P-034-6 |AIR ADJUSTMENT PORTS
7 7250P-005 |GASKET - PROBE/ELECTRODE 24 N/A M6 X 25MM SCREWS - FLANGE

M4 X 8MM CHEESE HEAD PHILLIPS SCREWS - 25 | 7350P-034-5 | 1" NPT FLANGE
8 | 7250P-069 | ppoBe/ELECTRODE

26 7350P-082 |GAS PIPE ASSY w/SHUT-OFF - 1-1/4IPS X 1 IPS
9 | 7350P-238 |COMBUSTION BLOWER 27 | 7350p036 |-OW PRESSURE GAS SWITCH w/O-RING
10 7350P-093 |M8 X 20MM HEX HEAD BOLT - BLOWER (OPTIONAL)
11 | 7350P-034-11 | SWIRL PLATE 28 | 7350P-034-8 | HIRSCHMAN CONNECTOR
12 N/A MOUNTING PLATE 29 7350P-034 |GAS VALVE (includes O-ring, Screws)
- ’ HIGH PRESSURE GAS SWITCH w/O-RING
13 /A é/llj\ ﬁ é‘éMM FLAT HEAD SCREW - ADAPTER 30 | 7350P-035 | (0omiONAL
14 N/A O-RING - BLOWER ADAPTER FLANGE 31 7350P-109 | 1-1/4" - 2" REDUCING COUPLING
15 | 7350P-034-4 |12MM GAS INJECTOR 32 7350P-626 | THERMAL FUSE
- CERAMIC REFRACTORY (LOCATED INSIDE END

16 | 7350p-034-2 EE%)\E/\\c\I;ZE)ADAPTER FLANGE (includes O-RING, 33 7250P-162 | oF MoDULE)

1"M X 1" F STREET ELBOW - ZINC PHOSPHATE 34 7450P-085 |TEMPERATURE LIMIT SWITCH
17 7350P-096 | -onTED

7350P-800 |HARNESS VOLTAGE DIVIDER (NOT SHOWN)

Figure 33 - 700/850 Model Combustion System Replacement Parts

LP-445 Rev. 4.18.17




61

)

Elcae—

‘A

1CT

(|
i

¢
\

S

Y

ltem#| ModCon500 ModCon700 | ModCon850 Description
7350P-167 7350P-167 CONDENSATE OVERFLOW SWITCH
2 7350P-113 7350P-113 2"PVC PLUG
3 7350P-613 7350P-613 CONDENSATE COLLECTOR
4 7500P-100 7500P-100 O-RING - ECO HIGH LIMIT SENSOR
5 7500P-033 7500P-033 ECO HIGH LIMIT SENSOR (w/O-RING)
6 7350P-072 7350P-072 O-RING - INLET/QUTLET NIPPLE
7 7350P-015 7350P-015 INLET/OUTLET NIPPLE CLIP
8 7250P-499 7250P-499 TEMP/PRESSURE GAUGE 200 PSI
9 7350P-277 7350P-277 SHUT-OFF DRAIN
10 7350P-318 7350P-318 OUTLET NIPPLE (w/O-RING)
11 7500P-002 7500P-002 ECO SWITCH - 190 DEG.
12 7250P-667 7250P-667 THERMISTOR
13 7350P-004 7350P-004 INLET NIPPLE
14 7350P-089 7350P-089 LOW WATER CUT-OFF PROBE
15 SN1018 SN1018 3/4" NPT X 3" NIPPLE - BRASS
16 7350P-223 7350P-223 75# RELIEF VALVE - 3/4" NPT
17 7250P-152 7250P-152 SILICONE O-RING 2-007 - BARBED FITTING
18 7250P-154 7250P-154 S.S. BARBED FITTING - 1/4 HOSE X 10-32
19 7250P-150 7250P-150 BLOCKED VENT PRESSURE SWITCH
20 7000P-805 7000P-805 PLASTIC TUBING 3/16 ID X 5/16 OD X 12"
21 7250P-739 7250P-739 FLUE ECO SWITCH - 160 DEG.
22 7350P-219 7350P-220 VENT ADAPTER

LP-445-H
0726/16

Figure 34 - Water Side Replacement Parts - All Models

LP-445 Rev. 4.18.17



62

22

ITEM# 500 700 | 850 Description
1 7350P-345 7350P-346 MODCON FRAME
2 7250P-673 7250P-673 LEVEUNG FOOT/MOUNT KIT (SINGLE MODELS ONLY)
3 7250P-316 7250P-069 JACKET MOUNTING BRACKET
4 7350P-063 7350P-063 #10 X 1/2" SELF TAPPING SCREW
5 7350P-315 7350P-061 JACKET - BOTTOM (w/SCREWS)
6 7350P-313 7350P-057 JACKET - LEFT SIDE (W/SCREWS)
7 7350P-314 7350P-058 JACKET - RIGHT SIDE (w/SCREWS)
8 7350P-049 7350P-126 JACKET - REAR (w/SCREWS)
9 7350P-312 7350P-052 JACKET - TOP (w/SCREWS)
10 7350pP-087 7350P-087 JACKET - FRONT
n 7350P-048 7350P-048 JACKET - LOWER FRONT (w/SCREWS]
12 7350P-748 7350P-748 JACKET - UPPER FRONT (INCLUDES PANEL, DISPLAY AND SWITCH)
7350P-146 7350P-146 JACKET - UPPER FRONT (PANEL ONLY)
13 7500P-087 7500P-087 POWER SWITCH
14 7450P-028 7450P-028 DISPLAY BOARD
15 7350P-042 7350P-042 ELECTRICAL BOX
16 7350P-008 7350P-008 926 CONTROL BOARD
17 7350P-070 7350P-070 FIELD CONNECTION BOARD
18 7500P-115 7500P-115 SCREW - PAN HEAD 6-32 X 1/4
19 N/A 7250P-580 RELAY BOARD
20 7250P-378 7250P-378 FUSE - CONTROL BOARD - 6.3 AMPS
21 7350P-129 7350P-129 FUSE - CONNECTION BOARD - 3.15 AMPS
22 7350P-062 7350P-062 ELECTRICAL BOX/ACCESS PANEL COVER
23 7350P-103 7350P-104 AR INLET BRACKET
24 7350P-632 7350P-633 120V WIRING HARNESS (LOCATION)
25 7350P-737 7350P-736 LOW VOLTAGE WIRING HARNESS (LOCATION)
26 N/A 7350P-012 BLOWER WIRING HARNESS (LOCATION)

LP-445-3
10/11/16

Figure 35 - Cabinet Replacement Parts - All Models

LP-445 Rev. 4.18.17




